

7. EN检测报告 EN Standard Report

(No.): BA20000254



Page 1 of 2

Applicant	Beijing Biosis Healing Biological Technology Co., Ltd	Test Type	Requested Examination
Manufacture	Beijing Biosis Healing Biological Technology Co., Ltd	Client	Ting Jiang
Sample Name	Medical Protective Coverall-BH800	Date Received	2020-03-09
Submitted Sample Description	White nonwoven fabric, Type 3	Date Issued	2020-03-11
Performance Standard	EN 14605:2005 Protective clothing against liquid chemicals-Performance requirements for clothing with liquid-tight (Type 3)		



Approved by

Wang Baojun (Director)



Notes

This report is valid only for the samples delivered by clients.
If there is any objection concerning the report, it is required that the objection should be put forth to the center within 15 days from the reception date of the report.
Measurement uncertainty is not considered on the results and conformity assessment in the report unless required by the customer.
*The test isn't requested for confirmation temporarily.

(No.): BA20000254



Page 2 of 2

Items	Requirement (Class1)	Results	Judgement	Test Methods
Adrasion property(cycles)	> 10	> 2000	Pass	EN 530-2010*
Tearing strength(N)	Longitudinal> 10	> 78	Pass	ISO 9073-4:1997
	Crosswise > 10	> 40		
Breaking strength(N)	Longitudinal> 30	148	Pass	EN ISO13934-1:2013
	Crosswise > 30	76		
Piercing force(N)	> 5	5.1	Pass	EN 863:1995*
Seam strength(N)	> 30	147	Pass	EN ISO 13935-2:2014
pH value	3.5-9.5	6.5	Pass	EN 1413:1998
Colour fastness to perspiration(Grade)	Change colour: ≥4	4-5	Pass	EN ISO105-E04:2013
Azo Dyes(24) mg/kg	Not detected	Not detected	Pass	EN 14362-1:2017

Notes: 1.The extracting solution is KCl solution.

2. The low limit is 5mg/kg, the result is reported as "not detected" if it is below the limit.

End of report

